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ODEL:

PARTS NO

‘EM[PARTS NO [DESCRIPTION "Q 1Y [SPECIFICATION [ITEM] DESCRIPTION "QTY |SPECIFI CATION
101 JA00600102 LINK 1 2 |NEW 048 |[ADDS04601 . |MOLD - 1 |35 .
02 [A00603401 TUBE 2 046 JAD0SD4602 MOLD 1 |32, 34, 9o4o 7437
703 |[A00603201 SHAFT E 2 049 [A0D604601.  |BALANCER 1
J04 |A00600401 LINK 2 2 050 |AB06U2872 LINK3 -B 2 J
)07 [A00600703 DRIVER SEAT 1 501 |BAF110¢ 2 E-RING 2 410
108 [A00600801 SHAFT C 2 502 |BAF105(2 E-RING 2 |45
109 |A00600904 DRIVER 1|35 503 [BAF105: 2 " |E-RING 2 |45
109 |A00600905 DRIVER 1 32 504 |BAC060:4102 - |HEX.SOC.HD.BOLT 2 M4 x 0.7-10
109 |A00600906 DRIVER 1 |34, 9040, 7437 506 |BAA0DGOC16 SPRING PIN : 2 |¢46-16 1l
110 [A00601002 SPRING 2 507 |BAF10602 - |E-RING 2 |46 |
111 [AC0601103@  |SPRING SHAFT 2 508 |BAC0605102  |HEX.SOC.HD.BOLT 6 [M5x0.8-10 |
112 [A00601202 MAGAZINE SEAT 1 |35 510 [BAE01052 ~  |SPRING WASHER __ 6 |M5 ‘
112 [A00801203 MAGAZINE SEAT 1|32 511 |BAC047,3082 _ |HEX.SOC.HD.BOLT 6 [M5x0.85
12 |A00601204 MAGAZINE SEAT 1 |34 9040.‘1437 512 |BAD;1041 . . |LOCK.NUT ™ 1 [MAx0.7
i14 [A00601402 COVERB 1|35 513 |BAC 204202 HEX'SOC.FLAT COUNTER 1 1M4 x 0.7-20
14 |A00601403 COVERB 1|32 , S SUNKHD.SCREW
114 |AD0601404 COVER B 1 |34, 9040, 7437 516 1BAC0205202 HEX.SOC.FLAT COUNTER 2 |M5x0.8-20
15 |A00601502 SHAFT D 1 ‘ SUNK HD. SCREW
116 [A00601602 COVER A 1 (35 517 [BAD01052 LOCK NUT 2 |M5x08 |
116 [AD0601603 COVER A TER 518 [BAAD40N16 . SPRING PIN _ 1 4416 |
116 (A00601604 COVER A 1 34,9040 519 |BAF41002 E-Fiﬁg 2 $10
116 |A00601605 COVER A 1 [7437 520 |BAF11002 . |E-RING 2 410
117 |A00105601 BRACKET 1 §21 |BAF11002 E-RING 2 410
120 |CMB-8-35-P3 _ |MAGAZINE UNIT 1 |35 523 |BAI0703 PUPLUG _ 1 |3/8" x § 12-90°
i20 |CMB-S-32.P3 __ |MAGAZINE UNIT 1|32 524 |BAI0703 “|PU PLUG _ 1 |3/8" x & 12-80° N
20 [CMB-S-34-P3__ |MAGAZINE UNIT 1|34, 9040 , 7437 525 [BAI1002 DOUBLE SCREW TUBE 1 [3/8"X3/8", ]
121-|A00602101 BRACKET 1 526 [BAC0406202 HEX.SOC.HD.BOLT 2 |M8 x 1.25-20
22 |AD0103102_ NUT = 2 528 [BADO10¢1 LOCKNUT 2 |M8x1.25
23 [A00103803@ _ |RIGHT PUSHER GUIDE 1 §29 |BAIN102 QUICK EXHAUST 1_|37"
24 |A00103203 ROD 2 530 [A00100851____ AR PLUG . 1__[JAPANESE , 3/8"x8/16"_|
E‘S‘:momso@ LEFT PUSHER GUIDE 1 530 [A00D100802 - |AIR PLUG 1 |U.8.A. TYPE 3/8°x
26 |A00103707@®  |PUSHER SET _ 1135 530 [A00100803 AR PLUG 1_|EUROPEAN |
28 [A00103706@ _ |PUSHER SET 1 [32 — 531 [BAE01122 SPRING WASHER 1 | §12 !
26 [A00103708@  |PUSHER SET 1 |34, 9040 , 7437 532 |BAI1207 — |PUPLU 1 |14 x§12-90° ]
27 |AG0103501 ROLLER K 634 |BAE0Z951 | *WAs""H_ER 2 | §5.4x412x§ 0.87
28 |A00602801 SPRING 1 535 |BAC50021____|FLAT HEAD SCREW 3 114"'-2"'5'—NC o
29 |A00802901 LINK 3 -A 2 538 |BAi0501 : ‘E'Ff‘ecrb‘n - 2 18"
30 |A00603002 TUBE 1 537 |RAD03011 NUT 3 [1i4"NUC
31 [A00700701 TUBE _ 2 538 [BAIOTO03 PU P 3 [318"x8-50°
32 [A00700203 SHAFT K 1 559 0204082  |HEX.SOC.FLAT COUNTER 2 [M&x0.7-08
33 |A00603302 SHAFT F 1 , SUNK HD. SCREW
34 |AD0603402 TVBE 2 540 |BAE0O3142 WASHER 2 [¢145x 921 -
33| BAID104 CYLINDER SET 1_[$80, 5=75m ‘541 |BAI0BO: 5 , 2_|$8x¢12x130 CM
38 |A00700601 SHAFT M 1 : 542 |BAI0804 U 1 |48 x¢12x145CM
WW:MZ [SWITCH COVER UNIT 1 5. TUBE 1 |48 x¢12x120CM
33 |BAI030: SWITCH 1 544 |BAAD40G72 SPRING PIN 4 |gdx12

A00803905@ __|[BODY SET_ 1_|NEW 545 |BAF11605 ERING _ 2_|¢15




